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TEST REPORT DECLARATION

Applicant : Elitegroup Computer Systems Co., Ltd.
Manufacturer : Elitegroup Computer Systems Co., Ltd.

EUT Description Notebook PC

(A) MODEL NO.  : 331
(B) SERIALNO.  : F2005082501

(C) POWER SUPPLY : DC 19V Adaptor Input AC 120V/60Hz

Test Procedure Used:
FCC Rules and Regulations Part 15 Subpart C Apr 2004.

The device described above is tested by AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.
to determine the maximum emission levels emanating from the device.  The maximum
emission levels are compared to the FCC Part 15 Subpart C limits both radiated and
conducted emissions.

The test results are contained in this test report and AUDIX TECHNOLOGY (SHENZHEN)
CO., LTD. isassumed full responsibility for the accuracy and completeness of

thesetests. Also, thisreport shows that the Equipment Under Test (EUT) isto be
technically compliant with the FCC requirements.

This report applies to above tested sample only.  This report shall not be reproduced in part
without written approval of AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.

This report must not be used by the applicant to claim product endorsement by NVLAP or
any agency of the U.S. Government.

Date of Test : Aug. 09~25, 2005

Prepared by : g )
Wil Lo

Susan Liu / Assistant

@jﬂ, 1D&w-’\/

Lake Wang / Supe@;or

Reviewer :

© ABHREANT BN
GAUMLY  Astix Tochaology (Stenzten) Co., Lid.

EMC EFiind 4%
Stamp only for EMC Report
Signature: \(,W\ g

Approved & Authorized Signer :

Ken Lu/ Assistant Manager

Name of the Representative of the Responsible Party :

Signature :
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1. GENERAL INFORMATION

1.1.Description of Device (EUT)

Description : Notebook PC
Model Number ;331
Applicant . Elitegroup Computer Systems Co., Ltd.

3F., N0.240, Sec.1, Nei Hu Road, Taipei

Manufacturer :  Elitegroup Computer Systems Co., Ltd.
3F., N0.240, Sec.1, Nei Hu Road, Taipei

Date of Test - Aug. 09~25, 2005

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F05265
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1.2.Test Facility

Site Description
3m Anechoic Chamber . Certificated by FCC, USA
Registration Number: 90454
Aug. 15, 2003

3m & 10m Anechoic Chamber :  Certificated by FCC, USA
Registration Number: 794232
Mar. 15, 2004

EMC Lab. . Certificated by DATech, German
Registration Number: DAT-P-091/99-01
Feb. 02, 2004

Certificated by NVLAP, USA
NVLAP Code: 200372-0
Mar. 31, 2004

Certificated by Nemko, Norway
Aut. No.: ELA135
April. 22, 2004

Certificated by Industry Canada
Registration Number: 1C 5183
Jul. 28, 2004
Name of Firm : Audix Technology (Shenzhen) Co., Ltd.
Site Location : No. 6, Ke Feng Rd., 52 Block,

Shenzhen Science & Industria Park,
Nantou, Shenzhen, Guangdong, China

1.3.Measurement Uncertainty

No. Item Uncertainty Remark
1. | Uncertainty for Conducted Emission Test 1.22dB
2. | Uncertainty for Radiated Emission Test 3.14dB 3m Chamber
3. | Uncertainty for Radiated Emission Test 3.18dB 10m Chamber
4. | Uncertainty for Power Clamp Test 1.38dB

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F05265
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2. POWER LINE CONDUCTED EMISSION TEST

2.1.Test Equipments

The following test equipments are used during the power line conducted emission test:
Item [Equipment Manufacturer Model No. |Serial No. Last Cal. |Cal.
Interval
1 Test Receiver  |Rohde & Schwarz | ESHS20 836600/006 May 16,05 |1 Year
2 L.I.SN.#1 Rohde & Schwarz|ENV4200 100041 May 16, 05 |1 Year
3 L.I.SN.#2 Kyoritsu KNW-407 |8-1628-5 May 16, 05 |1 Year
4 L.I.S.N.#3 Kyoritsu KNW-407 |8-541-4 May 16, 05 (1 Year
5  |Terminator Hubersuhner 50Q No. 1 May 16, 05 (1 Year
6 |Terminator Hubersuhner 50Q No. 2 May 16, 05 (1 Year
7 RF Cable Fujikura RG-55/U |LISN Cable2# |Jul. 31,05 |[1/2 Year
8 Passive Probe |Rohde & Schwarz|ESH2-Z3  |299.7810.52 May 16, 05 |1 Year
9 Coaxial Switch [Anritsu MP59B 6200298346 Jul. 31,05 |12 Year
10 |PulseLimiter |Rohde& Schwarz|ESH3-Z2 (100341 Jul. 31,05 |12 Year
11 |PC N/A 586ATX N/A N/A N/A
12  |Printer HP Laserjet1300{SGC13007093 |N/A N/A

2.2.Block Diagram of Test Setup

2.2.1.Block diagram of connection between the EUT and simulators

Test Receiver

ACMans. | LISN.#1 Adaptor EUT

(EUT: Notebook PC)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F05265
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2.3.Power Line Conducted Emission Test Limits

Maximum RF Line Voltage
Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150KHz ~ 500KHz 66 ~ 56* 56 ~ 46*
500KHz ~ 5MHz 56 46
5MHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

2.4.Configuration of EUT on Test

The following equipment are installed on Power Line Conducted Emission Test to
meet the commission requirement and operating regulations in a manner which tends
to maximize its emission characteristics in a normal application.

2.4.1.Notebook PC (EUT)

Model Number : 331
Seriadl Number  : F2005082501
Manufacturer  : Elitegroup Computer Systems Co., Ltd.

2.4.2.Support Equipment : As Tested Supporting System Detail, in Section 1.2..

2.5.0perating Condition of EUT

2.5.1.Setup the EUT and simulator as shown as Section 2.2.

2.5.2.Turn on the power of all equipment.

2.5.3.Let the EUT work in test mode (burn test (TX) 800* 600 60Hz/ burn test (TX)
1024* 768 60Hz/ burn test (TX) 1280* 800 60Hz) and measure it.

2.6.Test Procedure

The EUT is connected to the power mains through a line impedance stabilization
network (L.I.S.N.#1). This provides a 50 ohm coupling impedance for the EUT.
Please refer the block diagram of the test setup and photographs. Power on the PC and
let it work normally, we use a keyboard test soft ware, let EUT working in test mode,
then test it. Both sides of AC line are checked to find out the maximum conducted
emission. In order to find the maximum emission levels, the relative positions of
equipment and all of the interface cables shall be changed according to FCC ANSI
C63.4-2001 on Conducted Emission Test.

The bandwidth of test receiver (R & S ESHS20) isset at 10KHz.
The frequency range from 150KHz to 30MHz is checked.

The test result are reported on Section 2.7., all the scanning waveforms for Conducted
Emission Test are attached in Appendix .

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F05265
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2.7.Power Line Conducted Emission Test Results
PASS.
The frequency range from 150KHz to 30 MHz isinvestigated.
All emissions not reported below are too low against the prescribed limits.
Date of Test Aug. 13, 2005 Temperature : 24.3C
EUT Notebook PC Humidity 56%
Model No. 331 Test Mode Burn test (TX)
Test Engineer : Qiyuang Memo 800* 600 60Hz
Frequency VA e B VB (gﬁlam)
(MHZ)  [Quasi-Peak | Average | Quasi-Peak | Average | Quasi-Pesk | Average
0.15 55.91 47.91 55.38 40.58 66.00 56.00
0.17 N/A N/A 53.07 42.86 64.94 54.94
0.18 N/A N/A 50.86 42.00 64.42 54.42
0.23 48.39 36.91 N/A N/A 62.52 52.52
0.29 42.56 37.15 N/A N/A 60.41 50.41
0.30 N/A N/A 43.13 36.18 60.32 50.32
0.37 37.38 30.07 N/A N/A 58.47 48.47
3.99 N/A N/A 39.65 31.76 56.00 46.00
4.05 37.65 29.25 N/A N/A 56.00 46.00
21.71 N/A N/A 42.16 34.23 60.00 50.00
21.83 40.42 30.73 N/A N/A 60.00 50.00

Remark: 1) If the data table appeared symbol of “N/A” means the value was too low to be

measured.

2) If the data table appeared symbol of “*” meansthe Q.P. value is under the

limit for average, so, the average value had been omitted.

Reviewer :

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F05265
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3. RADIATED EMISSION TEST
3.1.Test Equipment
The following test equipments are used during the radiated emission test:
3.1.1.For Anechoic Chamber

Item |Equipment Manufacturer Model No. |Serial No. LastCal. |[Cal.

Interval
1. |EMI Spectrum |HP 85422E 3625A00181 |[May 16, 05 |1 Year
2. |Test Recelver |Rohde& Schwarz|[ESVS20 |830350/005 (May 16, 05 |1 Year
3. |Amplifier HP 8447D 2944A07794 |Mar.15, 05 |1/2 Y ear
4. |Bilog Antenna |Schaffner CBL6111C {2598 Jan. 12,05 |1 Year
5 |PC N/A 586ATX3 |N/A N/A N/A
6. |Printer HP Laserjet6P |SGCF019673 [N/A N/A
7. |RF Cable MIYAZAKI 5D-2W 3# Chamber No.1 [Jul. 29, 05 (1/2 Year
8. |RFCable MIYAZAKI 5D-2W 3# Chamber No.2 [Jul. 29, 05 (1/2 Year
9. |RFCable FUJKURA RG-55/U  [3# Chamber No.3 |Jul. 29, 05 (1/2 Year
10. |RF Cable FUJKURA RG-55/U  [3# Chamber No.4 |Jul. 29, 05 (1/2 Year
11. |Coaxial Switch |Anritsu MP59B M73989 Jul. 29,05 (1/2Year

3.2.Block Diagram of Test Setup

3.2.1.Block diagram of connection between the EUT and simulators

Adaptor

EUT

(EUT: Notebook PC)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F05265




3.2.2.In Anechoic Chamber

ANTENNA TOWER
ANTENNA ELEVATION VARIESFROM 1 TO 4 METERS

FCC ID: SA6331XQBGX

——3METERS ———|

EUT

page 3-2

TURN TABLE

0.8M éTERS

3.3.Radiated Emission Limit

GROUND PLANE

FREQUENCY DISTANCE FIELD STRENGTHSLIMIT
MHz Meters uVv/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
Above 1000 3 Local Oscillator:
114.0 dB(uV)/m (Peak)
94.0 dB(uV)/m (Average)
Other:
74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)
Remark : (1) Emission level dBuV =20 log Emission level pvV/m

(2) The smaller limit shall apply at the cross point between two frequency

bands.

(3) Distance is the distance in meters between the measuring instrument,
antenna and the closest point of any part of the device or system.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F05265
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3.4.EUT Configuration on Test

The following equipment are installed on Radiated Emission Test to meet the
commission requirements and operating regulations in a manner which tends to
maximize its emission characteristics in normal application.

3.4.1.Notebook PC (EUT)
Model Number 331
Serial Number : F2005082501
Manufacturer : Elitegroup Computer Systems Co., Ltd.

3.4.2.Support Equipment :  As Tested Supporting System Detail, in Section 1.2.

3.5.0perating Condition of EUT

3.5.1.Setup the EUT as shown in Section 3.2..

3.5.2.Let the EUT work in test mode (burn test (TX) 800* 600 60Hz/ burn test (TX)

1024* 768 60Hz/ burn test (TX) 1280* 800 60HZ) and test it.

3.6.Test Procedure

EUT and its simulators are placed on aturn table, which is 0.8 meter high above
ground. The turn table can rotate 360 degrees to determine the position of the
maximum emission level. Power on the EUT and let it work normally, we use a
keyboard test soft ware, let EUT working in test mode, then test it. EUT isset 3

meters away from the receiving antenna, which is mounted on a antennatower. The

antenna can be moved up and down between 1 meter and 4 meters to find out the
maximum emission level. Broadband antenna (calibrated bilog antenna) is used as

receiving antenna.  Both horizontal and vertical polarization of the antenna are set on

test.
The bandwidth of the EMI test receiver (R& S ESV S20) is set at 120KHz.
The frequency range from 30MHz to 24.44GHz is checked.

The test mode (burn test (TX) 800* 600 60Hz/ burn test (TX) 1024* 768 60Hz/
burn test (TX) 1280* 800 60Hz) istested in Anechoic Chamber, and all the scanning
waveforms are attached in Appendix I1.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F05265
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3.7.Radiated Emission Test Result

PASS.

The frequency range from 30MHz to 1000MHz is investigated.

Please see the following pages.
Date of Test : Aug. 23, 2005 Temperature : 23.8C
EUT X Notebook PC Humidity : 629%
Model No. 331 Test Mode Burn test(TX)
Test Engineer: Victor Memo : 1280* 800 60Hz

Frequency Antenna Cable Meter Reading EmissionLevel  Over Limits

Factor Loss Horizontal Horizontal Limits
MHz dB/m dB dBuv dBuV/m dB  dBuV/m
208.480 10.18 3.19 26.53 39.90 -3.60 43.50
334580 15.01 4.17 23.59 42.77 -3.23 46.00
434490 16.77 4.95 19.84 41.56 -4.44 46.00
577.080 18.93 5.81 17.35 42.09 -3.91 46.00
670.200 19.66 6.18 15.92 41.75 -4.25 46.00
834.130 21.92 6.88 13.77 42.57 -3.43 46.00

Remark: 1. All readings are Quasi-Peak values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3. The worst emission was detected at 334.580MHz with corrected signal level of
42.77dBuV/m (Limit is 46.00dBuV/m) when the antenna was at horizontal
polarization and at 1.2m high and the turn tablewas at 180 ° .
4.0 ° wasthetable front facing the antenna. Degree is calculated from 0 °
clockwise facing the antenna.

Reviewer :

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F05265
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Date of Test : Aug. 23, 2005 Temperature : 23.8C
EUT X Notebook PC Humidity : 629%
Model No. 331 Test Mode Burn test(TX)
Test Engineer: Victor Memo : 1280* 800 60Hz

Frequency Antenna

Cable Meter Reading EmissionLevel  Over Limits

Factor Loss Verticd Vertical Limits

MHz dB/m dB dBuVv dBuV/m dB  dBuV/m

61.040 6.91 161 27.94 36.46 -3.54 40.00
235.640 11.19 3.48 27.05 41.72 -4.28 46.00
334580 13.57 4.17 2491 42.65 -3.35 46.00
528.580 18.16 5.39 19.63 43.18 -2.82 46.00
715790 21.16 6.34 14.93 42.43 -3.57 46.00
816.670 22.05 6.91 13.83 42.78 -3.22 46.00

Remark: 1. All readings are Quasi-Peak values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3. The worst emission was detected at 528.580MHz with corrected signal level

of 43.18dBuV/m (Limit is 46.00dBuV/m) when the antenna was at vertical
polarization and at 1.1m high and the turn tablewasat 0 ° .

4.0 ° wasthetable front facing the antenna. Degree is calculated from 0 °

clockwise facing the antenna.

Reviewer :

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F05265
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Date of Test : Aug. 22, 2005 Temperature : 23C
EUT : Notebook PC Humidity : 54%
Model No. : 331 Test Mode Burn test(TX)
Test Engineer: Mario Memo : Channdl 1

Frequency Antenna Cable Meter Reading Emission Over Limits Remark

Factor Loss  Horizontal Level Limits
MHz dB dB dBuvV Horizontal dB  dBuv/m
dBuVvV/m
7236.000 37.39 10.78 11.62 59.79 -14.21  74.00 Peak
7236.000 37.39 10.78 1.62 49.79 -421 54.00 Average

Remark: 1. All readings are Peak and Average values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3.The bandwidth of the RBW isset at IMHz and VBW is set at 1IMHz.

Reviewer :

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F05265
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Date of Test : Aug. 22, 2005 Temperature : 23C
EUT : Notebook PC Humidity : 54%
Model No. : 331 Test Mode Burn test(TX)
Test Engineer: Mario Memo : Channel 7

Frequency Antenna Cable Meter Reading Emission Over Limits Remark

Factor Loss  Horizontal Level Limits
MHz dB dB dBuvV Horizontal dB  dBuv/m
dBuVvV/m
7326.110 3752 10.83 14.81 63.16 -10.84 74.00 Peak
7326.110 3752 10.83 181 50.16 -3.84 54.00 Average

Remark: 1. All readings are Peak and Average values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3.The bandwidth of the RBW isset at IMHz and VBW is set at 1IMHz.

Reviewer :

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F05265
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Date of Test : Aug. 22, 2005 Temperature : 23C
EUT : Notebook PC Humidity : 549
Model No. : 331 Test Mode Burn test(TX)
Test Engineer: Mario Memo : Channel 13

Frequency Antenna Cable Meter Reading Emission Over Limits Remark

Factor Loss  Horizontal Level Limits
MHz dB dB dBuvV Horizontal dB  dBuv/m
dBuVvV/m
7416.110 37.66 10.88 17.61 66.15 -7.85 74.00 Peak
7416.110 37.66 10.88 2.61 51.15 -285 54.00 Average

Remark: 1. All readings are Peak and Average values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3.The bandwidth of the RBW isset at IMHz and VBW is set at 1IMHz.

Reviewer :

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F05265
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@: . _ Shénzhen Science & Tnd. Park
. Tel: 0755-26639495~7
All e (SHENZHEN). CO., LTD Fax: 0755-26632877
Data#: 36 File#: ECS.EMI Date: 2005-08-23" Time: 01:30:00
sul.wa;mvm '
FCCIPART 13&
E | z 3 4 5 b
40 T :
|
U3 s 100 200 500 1000
Freguency (hHz) :
ﬂﬂBD{TECHNDLDENTSHINEHEN)tB LT, ($# Chamber)
Trace: Ref Trace:
Condition: F("(" PART 15B 3m 2598FACTOR HORIZONTAL
RUT Notebook PC.
M/N 331
Power DG 19V Adaotor Input AC 120V/60Hz
Test Mode Burn fest {TX)
Test Pnn1nee V1Pror
Commant. Temp:23.8'C Humi:62%
Memo : 1280*B00  60Hz
: AntPos:1.9m TablePos:O'
' _ - Page: 1
R Over Timit  Read Probe Cable :
Freg -Level Limit Line Level Factor Toss
MHz dBuV/m dB dBuv/m = dBuv dB dB
1T 208.480 -39.90 -3.60 43.50 26.53 10.18 3.19
2 v 334.580 -42.77 -3.73 46.00- 23.59 15.01 4.17
31 434,490 41156 -4.44 46.00 19.84 16.77 4,95
4 1 577.080 42.09 -3.91 d46.00 17.35 18.93 5.81
5 1 670.200 +41.75 ~4.25 46.00 15.92 19,66  6.18
6 ! 834,130 42,57 -3.43 46.00 13,77 Z21.92 6.88

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F05265
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: ) Shenzhen Science & Tnd. Park
AUDIX Tel: 0755-26639495~7
(SHENZHEN) CO., LTD Fax: 0755-26632877 '
Data#: 34 F;;e#. ECS.EMI Date: 2005-08-23 Time: 01:20:01
Lavd (dBuV
30
FECIPART|1HRB
| 3 K % ]
40 |
|
030 50 '-_ . 100 .Iﬂﬂ . 500 1000
' Frequency (MHZ) :
AUDIX I'EE}[DIUL{]GY(S}{EH‘H{EH] CO., LTD. ## Chamher) . .
Trace: _ . Ref Trace:
Condition: FOC PART 15B 3m 25981;'ACTOR VERTICAL
mUT : Notebook PC
M/N : 331 ’
Power : NG 19V Adavtor Input AC 120V/60Hz
Tast Mode : Burn test . (TX)
Test Enaginee: Victor
Comment: : Temn:23.8'C  Humi:62%
Memo + 1280%800 - 60H=
: AntPos:l.lm TablePos:0'
Page: 1

S Over Timit Read Probe Cable
Frea -Lewel Limit Line Level Fachtor Loss

MHz dBuV/m dB dBuV/m  dBuv .dB dB
1! 61.040 36.46 =3.54 40.00 27.94 6.9t 1.61
2 1 235.640 41.72 -4.28 46.00 27.05 11.19  3.48
3 1 334.580 42.65 -3,35 46.00 24.91 13.57 4.17
4 1 52B.580 43.18 =-2.82 46.00 19.63 1R.16 .5.39
5 1 715.790 ".42.43 -3.57 46.00 14.93 21.16 6.34
6 ! 6.91"

816.670 42.78 -3.22 46.00 13.83 22.05

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F05265
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BRI CRN ) TR S

AUDEX Teennalogy [(ShemshenyCe, Ui
Wo. 6, Ke Feng Road,’ Blook 52,
Shenzhen Science & Industry Park

Nantou, Shenzhen, Guangdong, China .
Tel:+86-755~26639495 Fax:4+856-755-26632877

Datefi: 38 "File#: C:\EMI TEST DATA\E\Ecs.emi
100 Level [dBu¥/m). ) Date: 2005-08-22 Time: 20:21:42
T :
R 0 . .. FCC.CLASS BOLG-PK].
-bdB
5'] e e [ Pr—— S T T— - . - o £ . - [EST——
%
0 : '
1000 . 4400. 7800. - 11200. 14600. 18000

Frequency (MHz)

Jice : 1# Chanber

Condition H ECC CLASY B{1G-PK) 3m 3115 FACTOR HORIZONTAL
EUT :-Notehook PC )

/N s 331 .

Power : DO 19V Adapro Input AC 120V/&0Hz

Test Engineer : MARIO

Test Hode i burn tesc {TX)

Conmant R Temp:23' Humi:S54% ,

Meto : Channal 1

-intPos:1.5m Tshlepos:0'

Over Limit Read Cable Probe
Freq 'Level Limit Line Lewvel Loss Factor Remark.

MHz dBuV/m dB dBuV/m  dBuV dB dB

L]

1 7236.000 59.79 ~14,21 74.00 11,62 10,78 37,38 Paak

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F05265



FCC ID:SA6331XQBGX
page 3-12

TESMIRCRN)F -2

AUDHG Teshnolegy (Shentheny G l1d.
No. 6, Ke Fang Road, Block 52,
3henzhen Science £ Industry Park

Nantou, 2henzhen, Guangdong, <Thina
Tel:+56-755-26638496 Fax:+86-755-266326877

Data#: 58 File#: C:\EMI TEST DATA\E\Ecs.emi
100 Level (dBuV/m) . Date: 2005-08-22 Time: 20:21:43
FCC CLASS B[1G-AV)
50 GdB-
® THo0 rr ; T TAL00. 10000
Fraquency (MHz)
Site 1 18 Chanber
Conditivn ; FCC CLASS B (1G-AV) 3m 3115 FACTOR HORIZCNTAL
EUT + Notebook PC
M/N : 331 )
Power : DC 19V Adaptor Input AC 120V/60H:
Test Engineer : MARIO
Test Hode ! burn teat (TX)
Conment t Temp:23' Humi:54%
Memo : Channel 1 -
: AntPo2:1.5m Tablepos:0'
Over Limitc Read Cable. Proi:e
Freg Level Limic Line Level Loss Factor Remark
NHz dBul/m dB dBuV/m  dBuV daB dB
1! 7236.000 49,79 -~4.21 54.00 1,62 10,789 37,39 Average

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F05265
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18 SBAHRERIM) H IR

AUBIX Technology {Shenzhen) Co. Lid.

No. 6, Ke Fenyg Road, Elock. 52,

Shenzhen Science & Industry Park

Nantou, Shenzhen, Guangdong, China
Tel:+85-755-26639495 Fax:+36-755-26632877

Dataff: 42 Fileff: C;\EMI TEST DATA\E\Ecs.emi.
100 Lovel (dBuV/m) ' Date: 2005-08-22 Time: 20:27-21

i — e . ECC CLASS B{1G-PK)

. -bdB
1
5'] - -
-
n1l]l:ll:l 4400. 7800. 11200, 14600, 18000
. i . Frequency (MHz) .
Site i 1# Chamber : .
Condition - FCC CLASS B(1G<PK) 3m 3115 FACTOR HORIZONTALL
EUT : Notebook PC
M/W : 351
Pover :.DC 18V hdaptor Input AC 12Z0V/60Hz
Test Engineer MARIO
Tast HNode % kdrn test (TY)
Conensent T Tewp:23' Humi:54%
Hema t Channel 7
: EntPos:1.5m Tabhlepos:0'
. ‘Over Limit Read Csble Probe
. Freq. level Limit Line Level Loss Factor Repiark
MHz dBuV/m dB dBuV/m  dBuV dB dB
1 7326,110  63.16 -10.84, 74.00 14.81 10,83 37,52 Peak

-10-

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F05265
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8P CRINFIR e

AUGIX Teshnoldgy (SRenthen) G Lte,

No., 6, Ke Teng Road, Block 52,

Shenzhen Science & Induascry Park

Nentou, Hhenzhen, Guangdong, China
Tel:4+686-755-26639496 Fex:+06-755-26632877

AntPo=:1.5m Taklepoz:0'

Dataf: 60 Fileff: C:\EMI TEST DATA\E\Ecs.anmi

1 Leve! (dBLV/m) Date: 2005-00-22 Tims: 20:27:21
i

FCLC.CLASS B[16G-AV)

50 6dB--

; | L
0 To00 2300, : T30 74600 THlo
Frequency (MHz)

Sice : i#i Charber

Condition : FCC CLASS Bi{1G-AV) 3m 3115 FACTOR HORIZONTAL

EUT : Notebook PC

M/N s 331 .

Power : DC 15V MAdaptor Input AC 120V/6CHz .

Test Engineer : MARIO

Test Mode : burn test (TX)

Corment : Temp:23' Huml:S4%

Hemo s Channel 7

Fraq

Over Limit Read Ceble FProbs
Level Limit Line Level Loss Factor Rewark

MHz dBuV/m dB dBuV/m  dBuV d8 dB

1 ! 7326.110 S0.16 -3.84 54.00 1.81 10.83 37.52 Average

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F05265
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| IERAIRCRINAIR ST
. AUDIX Tecnnology (Shanzhem Ce. Lid,
No. 6, Ke Feng Road, Block 5z,
Shenzhen Science & Industry Park

Nantowu, Shenzhen, Guangdong, China
Tel:+86-755-26639409¢6 Fax:+86-755-26632877

Dacafi: 54 -File#: C:\EMI TEST DATA\E\Fcs.emi
100 Level [dBuY/m) Date: 2005-08-22 Time: 20:25:56
ohimn. ECE CLASS $(1G-PK).
1 -bdB
50 [EBTR— - . y . v - et . . e
. ‘ i
!' |
i N
0 i + i i
1000 4400, £800. ] T1200. T4600. 18000
v - Frequericy [MH?2)
3Jite : ! 14 Chambern _
Condicion : FCC CLASS B{1G-PK) 3m 3115 FACTOR HORIZOWTALL
EUT : Notebook PC
H/N 7331 '
Povwer : DG 19V Adaptbr Imput AC 120%/60Hz
Test Engineer :; MARIO
Test MNode ! burn test (TX)
Comment t Tewp:23' Humi:54%
Mema .i Channel 13

¢ AntPos:1,.5m Tablepos:Q!

. Gver Limit Read Cable Probe
Freq ,Level Limit Line Level Loss Factor Remark

MHz' dBuV/m dB dBuV¥/m dBuv dB dB

1 7416.11C ' 66.15 -7.85 74.00 17.61 10.88 37.66 Pesk

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F05265
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AUOIC Technelety (smmmwmw
No. 6, Ke Fang Road, Block 52,
Shanzhen Science & Industry Park

Nantou, Shenzhen, Guangdong, China
Tul:486-755~26639496 Fax:+86=-755-26632877

Dataf:

39

Lavel (dBuV/m)

File#: C:\EMI TEST DATA\E\Ecs.eni

\ . Date: 2005-08-22 Time: 20:25:96

. FCL CLASS 3[1!3-.&‘@‘]

50 HelB-
0 Y000 rriily 7500, TIZ00. 13500, Ta000
Frequency [MHz)
Site : 1# Cheniber
Condition : FCC CLASS B(1G~AV) 3m 311i% FACTOR HORIZONTAL
EUT : Notebook PC
M/N 1 331
Power : DC 19Y Adaptor Inpuv AC 120V/60HZ
Test Engineer : MARIO
‘Test Hode ¢ burn test (TX)
Congneht : Temp:23' Humi:b4k
Hemo ¢ Channesl 13
: : AntPoz:1.5m Tablepos:('
Over Limit Read Caple Probe
Freq Level Limit Line Level Loss Factbr Remark
i
MHz dBuV/m  dB dBuV/m dBwW 4B dB
1} 7416.1i0 51,15 -2.85 54.00 2.61 10.88 37.86 Average

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F05265
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4. 6dB BANDWIDTH MEASUREMENT

4.1.Test Equipment
The following test equipment were used during the Emission Bandwidth Test :

Item |Equipment |Manufacturer |Model No. |Seria No. Last Cal. |Cal. Interval
1. |Spectrum |Agilent E4407B MY 41440292 |May 16,05 |1 Y ear

4.2.Block Diagram of Test Setup

ACMains . | Adaptor EUT

(EUT: Notebook PC)

4.3.0Operating Condition of EUT
4.3.1.Setup the EUT as shown in Section 4.2..

4.3.2.Let the EUT work in test mode (TX Channel 1/ TX Channel 7/
TX Channel 13) and test it.

4.4 Test Procedure

The transmitter output was connected to the spectrum analyzer. The bandwidth of the
fundamental frequency was measure by spectrum analyzer with 100kHz RBW and
100kHz VBW. The 6dB bandwidth is defined as the total spectrum the power of
which is higher than peak power minus 6dB

4.5.Test Results
PASSED.

The testing data was attached in the next pages.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F05265
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Date of Test : Aug. 22, 2005 Temperature : 23C
EUT X Notebook PC Humidity 5494
Model No. 331 Test Mode TX (Channel 1)
Test Engineer: Mario
Frequency 6dB Bandwidth Test Data (MHz)
2412.100MHz 500K Hz 2417.750-2405.700=12.05
Date of Test : Aug. 25, 2005 Temperature : 23C
EUT : Notebook PC Humidity 54%
Model No. 331 Test Mode TX (Channel 7)
Test Engineer: Mario
Frequency 6dB Bandwidth Test Data (MHz)
2441.2MHz 500KHz 2447.85-2435.400=12.45
Date of Test : Aug. 25, 2005 Temperature : 23C
EUT X Notebook PC Humidity 5494
Model No. 331 Test Mode TX (Channel 13)
Test Engineer: Mario
Fregquency 6dB Bandwidth Test Data (MHz)
2472.1MHz 500K Hz 2478.400-2465.00=13.4

Reviewer :

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F05265
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AERRR GRS RIS
AUDIX Tecnnology (Shenzhen) Ce:,Lid
: NG. 6, K Fang Road, Block 5z,
Shenzhen Science ¢ Industrjr Park

Nantou, Shenzhen, Guangdong, China
Tel: +86-755-26639494 ‘Fax:+36-755-26632877

Data#: 33 “File#: C:\ENI TEST DATA\E\Ecs. emi

100 Level [dBuV) .‘ ) : Date: 2005-08-22 Time: 108:45:26

2

- POV S A b o
et

I N 0

kA et
‘ |
j i
05meg 2395, 2408, ZATE. 7478, 7438
R Frequency (MHz) :
Site 1" 1§ Chenber
Condition 1 .
EUT : Notebook PC
MM : 331 _
Power t DC 19V Adasptor Input AC 120%/60Hz -
Test Enginesr..: HMARIO K
Test MNode ! burn test (TX)
Comment :'Temp:23' Humi:S5ay
Mamo : Delta 6dB Bandwith>500KHz
t Channel 1
: Over Limic Read Csbhla Proke
Freg Level Lirr_lit, Line  Level Loss Factor Remark
HHz  dBuv dB  dBuv dBu¥ - dB dB
1 2405.700 B2.39 ——mmem mmem== §2.39 0.00 0.00 Peak
2 2412.100 B8.39 mmmmwe —m——we 88.39 0.00 0.00 Peak

3 2417.750 '82.39 =mmece —mmmeo 82.39 0.00 0.00 Peak

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F05265
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(B BPHAGTEYN) R 5

AUDIX Teennology {Shenzhen) Ce. Lig,
Mo. 6, Ke Feng Road, Block 5z,
Shenzhen Science & Industry Park

-Nantou, Shenzhen, Guangdong, China
Tel:4+86-755-26639496 Fax:+56-755-26632877 -

Datafi: 56 -File#:-c:\EgI TEST DATA\E\Ecs.emi

100 Level [dBuV) R - Date: 2005-08-25 Time: 15:24-45

“w
05118 2375, Pr e I T (3 A5, 2466
Frequency [MHz} .
Site .t 1# Chamber
Condition ) ]
EuT i "Nothoak PC
M/N : 331 :
Power T DC 19V Adaptor Input AC 120V/60Hz
Test Engineer : MARIO
Test Mode i burn test (TX)
Comment ¢ Tempi23' Humi:54s _
Memo © ’:'Delta 64B Bandwith>S50DKHz

: Channel 7

. Over Limit Read Ceble Probe
Freq . Level Limit Line Level Loss Factor Rewark

HHz = dBuvV dB- dBwW  dBuv dB dB

1  2435.400 84.35 —rmm===w ~~==u= (4,35 (.00
2441.200 90.2§ ~=mwm- ~-=e—= 90,25 0,00 ,0,00 Pesk
3 2447.850 84,78 ~----- =m-n=p B4,75 0.0

[

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F05265
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D ERARCRIEIR ST
© AUDIX Tesnnslogy {ShenzhemyCo. Lid.
' No. 6, Ke Feng Road, Block 5z,
Shenzhen Science & Industry Park

Nantou, Shenzhen, Guangdong, China
: Te1:+86—'?55—2663949g5 Fax:+86-755-26632877

Dacaf: 57 Filef#: CI\ENI TEST DATR\E\Ecs.emi

100 Level [dBuv) | . Date: 2005-08-25 Time: 15:29:11
A l".u\ Fo .
| e %

5“ e - L -

Aty skt
07 me 45568 26558 750 26577 7455
. . Frequency (MHz) . .

Site =" 1# Cheaber
Condition :
EUT : Hotbook PC
M/N ;331
Pouer : DC 19¥ Adaptor Input A&C 120V/60Hz
Test Engineer :; HARIO
Test Hode r Kurn test (TX)
Coranent : Temp:23' Humi:S5as%
Memo i Delta €dE Bandwith>S500KHz

! Channel 13

. L
L] L]

Over Limit Read Cable Prche
Freq Level  Limit Line Leval Loss Fac;nr Remark

MHz . dBuV dB  dBuV  dBuv dB dB

1 2465,000° 80.88 —em—mm ————e- B0.88 0.00 0.00 Peak
2 2472.100 86.88 w——mrm mmm——e 86,86 0.00 0.00 Peak

3 2475.400 80,68 —-———m ——mmuw 80.688 0.0a 0.00 Peak

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F05265
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5. BANDWIDTH TEST

5.1.Test Equipment

The following test equipments are used during the bandwidth test:

Item |Equipment Manufacturer [Model No. |Serial No. Last Cal. |Cal. Interval
1. |Spectrum Agilent E4407B MY 41440292 |May 16,05 (1Y
2. |Antenna EMCO 3115 9607-4877 |[Jun 15,04 |15Y

5.2.Test Standard

The test completeness FCC 15C (15.247).

5.3.Bandwidth Limit

The minimum 6dB bandwidth shall be at |east 500K Hz.

5.4.Test Procedure

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F05265
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B BAILCRYNFE 2D

ALK Tacnslogy (Shenzhen) Ce., Ltd.

No. &, Ke Feng Road, ‘Elock 52,

Shenzhen Zcience ¢ Industry Park

Nantou, Zhenzhen, Guangdony, China
Tel:486-755-26639496 Fax:+86-755-26632377

Dataff: 35 , Filed: C:\EMI TEST DATA\E\Ecs.emi

100 Level (dBuV/m) K Date: 2005-08-22 Time: 19:26:16
. ~ -‘_‘-“‘
. / FCC CLASS B[16-AV)
. g, ) Ll I )
1 o . \\
03— 36w pki73 7798 72T, 7430
Co Frequency [MHz) .

Site v 1ff ‘Chawher
Condition : FCC CLASS B(1G-A¥V) 3m
EUT ! Motebook PC
M/N 331 .
Pouwer i DC 19V Adapror Input AC 120V/60Hz
Test Engineer : MARIO '
Test MNode Prhurn test (TX)
Comment i Temp:Z3*' Humi:54%
Memo © Channel 1 BAND EDGE

Gver Limit Readd Cuble Probe
Freq : Level Limit Line Level Losa Factor Remark

MHz dBuV/na dB dBuV¥/m  dBu¥ 4aB dB

1 2392.400 29.00 -25.00 54.00 29.00 0.00 0.00 Average
2 2400.000 - 37.31 -16,69 54,00 37,31 0.00 0,00 hverage

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F05265
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[ERABORI)H 4T

ALIDIX Teonnoltgy (Shenzhen) Ce., Lid,
No. 6, Ke Feng Road, Block sz,
Shenzhen Science & Industry Park

Nantou, Shenzhen, Guangdong, China
Tel:4+86-755=-2663949¢6 Fax:+36-755-26832877

Dacaff: 3¢  Filefi: C:\ENI TEST DATENEY Ec=,emi

1op Leve! (dBu¥/m) Date: 2005-08-22 Time: 19:28:50
E Sl i - o /,f ¥ "N, .
. FF%_IH{;.PQM
{ -5dB
5[' - .MM“%WWI‘ FIFRVER M'. . ! . - ’f Ii J —_ .
| ‘ A A \\«\
[rrsmntntemiy ey g s e S ! JREpw— - E
i
é
H . .
07350 7368, 7307, 7398, ZAT8. 3130
.. Frequency [MHz) )
Site ;- 1§ Chawber
Conditioa : FCC CLASS B{1G-FK) 3m
EUT :'I_\I_DtEbDDk PC
M/N 331
Power T DC 19V Adapter Input AC 120%/60Hz
Test Engineer : MARIO
Test Maode : bhurn test [(TX)
Comment o Tewp:23' Humi:54%
Memo ¢ Channel 1 BAND EDGE

. Over Limit Read Cable Probe
Fregq' Level Limit Line Lewvel Loss Factor Remark

Wiz, dBuV/w b dbuv/m  GBW A8 OB

%392.800 - 37.35 -34,65 74,00 37,35 0,00 0,00 Peak
2 2400.000 46.45 -27.54 74,00 46,46 0,00 0.00 Peak

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F05265
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AUCHX Technoligy (Shenthen) Ge.,Lid.

Nao. 6, Ke Feng Road, Block 52,
Shenzhen Science & Industry Park

. Nantou, Shenzhen, Guangdong, China
Tel_:+86-'?55-26639496 Fax:+86-755-26632577

Dataff: 44

100

Tile#: C:\EMI TEST DATA\E\Ecs.emi

Date: 2005-08-22 Time: 20:39:06

Level (dBu¥/m):

FCC CLASS

B{1G-AV)

50

0

2451 7467.2 24334 24956 2515.8
o Frequency [MHz) -
Sitce :' 1_# Chanlier :
Conditiqn : FCCT CLESS B(iG-AV) 3m
EUT -+ Notebook PC
NN 1331
Power :.DC 19V Adapror Input AC 120V/60Hz
Test’ Engineer @ MARIO . :
Test Mode i burn test (TX)
Comment $Temp:23' Humi:S4%
Memo ! Channel 13 BAND EDGE
. - Over Limic Read Cahle Probe
Freq Lgvel Limic Line Level Loss Factor Remark
MHz dBuv/m dB dBu¥/m - dBuW " dB dB -
1 2483.480 45.43 -B,57 54,00 45,43 0,00 0,00 Aversge

2 Z491.260 ,30,87 -23,13 54,00 30,87 0.00 0,00 Average

2.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F05265
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AUDIX Technology (Shsnzhen)y Cg.Lid,

No. 6, Ke Feng Road, -Block 52,

Shenzhen Seience & Industry Park

Nantou, Shenzhen, Guangdong, China
Tel:;+86-755-26639496 Fax:+86-755-266328677

Dataf: 43  Filed: C:\EMI TEST DATAVE\Ecs.emi -
100 =vel jdBuv¥/m]) ' . Date: 2005-08-22 Time: 20:37:51
. . Y ': ) )
/( R \3\mmwm;mm . o FCC.CLASS R{1G-PK). |
I N - 6dg

451 24672 . - 24834 24996 2h1b 8 2532
. Frequency [MHz)
Sice : 1 ‘Chamber
Condition : FEC CLASS B(1G-PK) 3m
EUT : Notebook PC
/N : 331 ’ .
Power : BC 19% Adaptor Input AC 120V/60Hz
Test Engineer "; MARIO
Test Mode :-burn test {TX)
Comment s Temp:d3' Humi:3dy ,
Hemo % Channel 13 BAND EDGE

L T

over Limit Read Cable Probe
Frag . Level Limit Line Lavel Loas Factor Rewmark

MHz dBuv/m 4B dBuv/m  dBuV aB ap

1  2483.480 S4.67 -19.35 74.00 54.67 0.00 0.00 Peak
2 2501.710 +38,76 -35.24 74,00 38,76 0.00 0,00 Pesk

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F05265
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6. THE MAXIMUM PEAK OUTPUT POWER MEASUREMENT

6.1.Test Equipment
The following test equipment were used during the Emission Bandwidth Test :

Item |Equipment Manufacturer [IModel No. |Serial No. Last Cal. Cal. Interval

1. |Spectrum Agilent E4407B MY 41440292 [May 16,05 |1 Year

6.2.Block Diagram of Test Setup

ACMains . | Adaptor EUT

(EUT: Notebook PC)

6.3.Specification Limits (815.247(b)-(1))
The Limits of maximum Peak Output Power for digital modulation in

2400-2483.5MHz is: 1Waitt. (30dBm)
6.4.0perating Condition of EUT
6.4.1.Setup the EUT as shown in Section 5.2..

6.4.2.Let the EUT work in test mode (TX Channel 1/TX Channel 7/TX Channel 13)
and test it.

6.5.Test Procedure

The transmitter output was connected to the power meter that indicated peak output
power value automatically

6.6.Test Results
PASSED.

The testing data was attached in the next pages.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F05265
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Date of Test : Aug. 22, 2005 Temperature : 23C
EUT X Notebook PC Humidity : 549
Model No. 331 Test Mode TX (Channel 1)
Test Engineer: Seco
Frequency Reading Cable Loss Peak Power Limit
dBm dB dBm dBm
241211 -9.8 0.2 -9.6 30.00
Date of Test : Aug. 22, 2005 Temperature : 23C
EUT X Notebook PC Humidity : 5494
Model No. 331 Test Mode TX (Channel 7)
Test Engineer: Seco
Frequency Reading CableLoss  Peak Power Limit
dBm dB dBm dBm
2442 2MHz -9.6 0.2 -9.4 30.00
Date of Test : Aug. 22, 2005 Temperature : 23C
EUT X Notebook PC Humidity : 549
Model No. 331 Test Mode TX (Channel 13)
Test Engineer: SeCi
Frequency Reading CableLoss  Peak Power Limit
dBm dB dBm dBm
2472.1MHz -9.4 0.2 -9.2 30.00

Reviewer :

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F05265
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7. PEAK POWER DENSITY
7.1.Test Equipment
Item |Equipment Manufacturer Model No. Seria No. LastCal. |[Cal.
Interval
EMC Analyzer [Aglient E7405A MY 42000131 (May 16, 05 (1 Year

7.2.Block Diagram of Test Setup

ACMains < | Adaptor EUT

(EUT: Notebook PC)

7.3.Specification Limits (815.247(d))

The peak power spectral density shall not be greater than 8 dBm in any 3 kHz band
ANALYZER SETTINGS. RBW=3KHz, VBW>RBW

7.4.0perating Condition of EUT
7.4.1.Setup the EUT as shown in Section 6.2..

7.4.2.Let the EUT work in test mode (TX Channel 1/TX Channel 7/TX Channel 13)
and test it.

7.5.Test Procedure

The transmitter output was connected to the spectrum analyzer. The bandwidth of the
fundamental frequency was measured with the spectrum anayzer using 3kHz RBW
and 30kHz VBW, span 300kHz set sweep time=span/3kHz.

7.6.Test Results
PASSED.

The testing data was attached in the next pages.
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page 7-2
Date of Test : Aug. 22, 2005 Temperature : 23C
EUT X Notebook PC Humidity 58%
Model No. 331 Test Mode TX (Channel 1)
Test Engineer: Seco
Frequency Reading Limit
dBm dBm
2412.11MHz -14.6 8
Date of Test : Aug. 22, 2005 Temperature : 23C
EUT X Notebook PC Humidity 58%
Model No. 331 Test Mode TX (Channel 7)
Test Engineer: Seco
Frequency Reading Limit
dBm dBm
2442.2MHz -14.4 8
Date of Test : Aug. 22, 2005 Temperature : 23C
EUT X Notebook PC Humidity 58%
Model No. 331 Test Mode TX (Channel 13)
Test Engineer: Seco
Frequency Reading Limit
dBm dBm
2472.1MHz -14.2 8

Reviewer :
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8. DEVIATION TO TEST SPECIFICATIONS
(None.)
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AUDIX X

FCC ID: SA6331XQBGX

No.6 Ke Feng Road,Block 52

Sheng Then Science & Industry Parl;
Nantou ShenZhen Guang Dong ,China
Teli+36-07E5-26539495
Fax:+86-0155-26632877

a0

ata; 11 Flle: D:2005 Test DatalE\Ecs.EMI (34)
Level (dBuw) _

Date: 2005.08-13 Time: 13:53:65
|

T
1

T

FCC PART 15B

FCC PART 158 Av

NI

"II Wl

Do1s

0.5

Trace: {Discrete)

Bita
Condition
EUT

uiN

Fover
Test Mode
Tast Enginsex:
Comment
Memn

Jiyuang

B00*E00E60H:

AVDIX NO.2 CONDVCTION
:ECC PRRT 15B ENW-407 Th
:Notebook PC
1331

:DC 19V Adsptor input AC 12007 60H=
burn test (TX)

Yemp:24.3'C  Mumi : 563

2

Frequency (MHz)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F05265



FCC ID: SA6331XQBGX

. @ . : No.6 Ke Feng Road,Block 52
,4 U D 'X _ Shang Zhen Science & Industry Park
- Nantou ShenZhan Guang Dong ,Ching
) Tele+86-0755-26639495

Faxi+86-0755-26632877
Data; 13 File: D:2005 Test DataEEcs.EM (34
a0 Leval {dBu\) Date: 2005-08-13 Time: 14:05;22
| |
f
| e S
I

g
iy

00.15 0.5 _ 5 10 20 30
Trace: {Discrete) Frequency (MHz)
Site ‘RUDIX NO.Z CONDUCYION
Condition ‘FCC  PABT 13B KII-407 B
ErT :Notebook IC
MW 1331
Power (D0 19V Rdsptor input AC 120046 0H:
Tagt Mode burn test (TX)
Teat Engineer:Qiyuang

Commant, Tamp:24.3'C  Humi: 56%
Hemeo :
: 800*6DOR G0N

-1 -
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i @ No.6 Ka Fang Road,Bleck 52
{I U D IX Sheng Zhen Seiente & Indusiry Park
! Nantou $henZhen Guang Dong , China

Tel:+86-0755-266539495
Fax:+85-0785.26632877

Data: 16 File: D:2005 Test DatalE\Ecs.EMI (3B
a0 Level {(UBuv) Date: 2005-08-13 Time: 14:18:10
"‘1-‘_\
FCC PART 158
e
“ﬂm
L, FCC PARY 15B AW
e
_ I L ol
L
VLB
0015 05 1 : 5 10 20 30
Trace: (Discrete) Frequency (MHz)
Sita RUDIX ND.2 CONDUCTION
Condition :ECC PRART A5E FNW-407 VA
EUT :Notebook PC
MUIN t 331
Pover :IC 19¥ Rdaptor input AC 120v/60Hz
Tast Mode iburn test (TX)
Test Brngimneer:Qiyuang
Comment :Temp:-24.3'C  Humdi ; 56%
Meme H
:1024*7168R60H
9.
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' ® No.6 Ka Feng Road,Block 52
,4 l l D IX S$heng Zhen Science & Industry Park
HMantou ShenZhen Guang Dong ,China

Yel:+86-0755-26639495
Fax:+86-0758-26632877

Data: 15 File: D:\2005 Test Data\EEcs,EMI (34)
a0 Level (dBuv) Date: 2005.08-13 Time: 14:16:54
™ FCC PART 156
et
s FCC PART 158 AV
-
. 1’\ EEITITIAMA R I N LY, L
2
WAL
i .
I'-'11.15 0.5 1 2 © A 10 20 30
Trace: {Discrete) Frequency (MHz)
Site :AUDIX NO.2 CONDUCTION
Condition :FCC PAET 15B KiWr-407 TYEB
Ewr ‘Notebook PC
uiw 1331
Pover :DC 19V Adaptor input AC 120¥/60M:
Test Mode ‘burn test (TX)
Test Engineer:Qiyuang

Commant. Temp:24_3'C  Humi: 56%
Mpmo H
11024 * 7583 600
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FCC ID: SA6331XQBGX

] @ : No.6 Ke Fang Road,Block 52
A U D IX S5hang Zhen Sciance & Industey Park
Nantou S$henZhen Cuang Dong ,China
Tel:+86-0755-26639495

Fax:+26-0755-26632877

Data: 17 File: D:12005 Test DatalE\Ecs.EMI (34)
a0 Level {dBuv) _ Date: 2005.08-13 Time: 14:20:34
™ . | FCC PART15B
Bt
T FCC_PART 158 AV
ey

M ﬁtﬁ L LD gt AL A

|

|
,5
0 1

0.15 05 2 LY 10 20 30
Trace: (Discrete) Frequency (MHz)

Site :RAVDIX NO.2 CONDUCTION
Condition ECC  PRART 15B KNW-407 YR
EUT :Notebook PC
MY 331
Povrex :DC 19V Adaptor input RAC 1207/60Hz
Tast Mode ‘hurn test (TX)
Test Engineer:Qiyuwang
Comment iTemp:24.3'C  Humi : 56%
Yamn H

(1280*8G0R60Hz

-15-
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® No.6 Ke Feng Road,Block 52
,4 U D l X Shang Zhen Sciance & Industry Park
Naniou $henZhen Cuang Dong , China

Tel:+86-0765-26639495

Fax:+26-0753-26632877
Data: 18 File: D:2005 Test DataE‘Ecs.EMI (34 ) ;
a0 Level (dBuv) g _ Date: 2005.08-13 Time: 14:22:50
T
™ FCC PART 158
]
T ECC PART {58 AV
ey
- ] n N ERATITIAN
it s | S~
WAL
. | |
0.15 0.5 1 2 L1 10 20 3o
Trace: {Discreta) Frequency (MHz)
Site :RAUDIX NO.2 CONDUCTION
Condition ECC PRET 16B KNW-407 VB
EUT :Notebouk PG 0
MIN 331
Pover :DC 19V Rdaptor ingut AC 120V/60Hz
Test Mode :burn test (TX)
Tast Ing:i.neer:u.'u'u.nnq
Commment, Temp:24_2'C  Humi:56%
Mema: :
;1280*800360NH:

-16-
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FCC ID: SA6331XQBGX

(@ . Shenzhen Science & Ind. Park

Tel: 0755 966%9495 7
Data#: 23 Fl;e#: ECS.EMI Date: 2005~08-09 Time: 09:20:06
' Levdl (dBuY: - ‘ : '
# ' _ 7
FCC PART 158
. SHE-
N
40 !__“_____J :
I \
: : I ; i ’va )
o O
T —
030 "iz‘i n 612 806 1000
Frequency (NTHz) ' '
AVDIX TE[‘.]-[H[ILUGY [SHENTHEN) Ca. I.Tll 3# ﬂlmihu‘) .
Trace: Ref Trace:

Condition: FCC PART 15B 3m 2598FACTOR HORIZONTAL

RUT : Notebook PC

M/N : 331

Powar : DC 19V Adantor Input AC 120V/60Hz
Tast Maode : Rirn test {TX)

Test Englnee: Victor

Comment ! Temp:23.8'C Humi:62%

Memo i BOO*B00 60Hz
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FCC ID: SA6331XQBGX

P i ) Shenzhen Science & Ind. Park
- Tel: 0755-26639495~7
au s . WY (SHENZHEN) CO., LTD Fax: 0755-26632877 '

Data#: 25 File#: ECS.EMT Date: 2005-08-09 Time: 09:23:22
Levd (ABu¥im) - ‘

FCC PART 158

N . I |
1M, :ﬂ%ﬁﬂdm

30 S m : 418 612 £06 1000
Frequency (WHz)
AUDEX mcl-mummr mmmmm CO. LTD. (3# Chambe)

Trace: . Ref Trace;

Condition: FCC PART 15B 3m 2598FACTOR VERTICAL

EUT : Notebook PC

M/N ¢ 331

Power : DC- 19V Adaptor Input AC 120V/60Hz
Test Mode : Burn test (TX)

Test Fnainee: Victor

Comment ! Temn:23.8'C  Humi:62%

Memo : B800*600 60Hz
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FCC ID: SA6331XQBGX

"®u Shenzhen Science & Ind. Park
. . Tel: 0755-726639495~7
I (SHENZHEN) CO., TTD _Fax: 0755-26632877
Data#: 30 -File#;'ECS.EMI Date;'2005—08—09 Time: 10:07:08
Levd (dBuy;
&0
FCEFﬁ4T1§§_
slig]
a i I
lLI 1&)
7
O30 wm 612 806 1000

Frequency (WMH2)

AUDIX TECHNOLOGY (S}[ENTEI{EIID CO., LTD. 3# Chamber)

Trace:

Condition:

EUT : Noteboolk BC
M/N . ¢ 331
Power :

Ref Trace:

FCCRART 158 3m 2598FACTOR HORIZONTAL

NC 19V Adaotor Input AC 120V/60Hz

Test Mode Burp test (TX)

Test Enoinee: Victor

Comment ! Temn:23.8'C "Bumi:62%
Memo : 1024*768 60Hz
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1= |\ © Shenzhen Science & Tnd. Park
) : Tel: 0755-26639495~7
All L HNUITIRNY (SHENZHEN) CO., LTD Fax: 0755-26632877

Data#: 27 File#: ECS.EMI ' Date: 2005-08-09 Time: 09:57:40

Levd (dBu ¥, ) ] ] .
il 1] i ; 7

FCC PART 158
shs-

%30 : 4 e 612 806 1000
FhuunuyﬂﬂHn
AUDIX 'rm:}mm.nt;'fmmm-mm €0, LTD. (3# Chamber) -
Trace: : . _ _ _ " Ref Trace:

Condition: FCC PART 15B 3m 2598FACTOR VE‘.RTICAL

RUT : : Notebook PC
M/N £ 0331 . _
Power : DC 19V Adavtor Input AC 120V/60Hz

Tast Mode 1 Burn test (TX)

Test Fnainee: Victor

Comment. : Temn:23.8'C HumJ. 62%
Memo : 1024*768 60Hz

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F05265
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All nwscn il

{(SHENZHEN}

co.,

FCC ID: SA6331XQBGX

Shenzhen Science & Ind. Park
Tel:  0755-26639495~7

TR Fax: 0755-26632877

Data#: 35 File#: ECS.EMT Date: 2005-08-23 Time: 01:26:33
WLwa;dBuvrmJ' ' ' -
FCC PART 158
6B
w [ — ) ; il Ll sl
Ladr l"l

30

-

4138

€12 06 ' 1000

Frequency (WIHz)

AUDIX TECHNDLOGY iSHZENEHEN) [‘.l] (LT, (3% Chambe)

Trace:

Ref Trace .

Condition: FCC.PART 158 3m. 2598FACTCR HORIZONTAL

ROT : Naotebook PC

M/N 331

Power _ ¢ 0C 19V Adavtor Input AC 120V/6CHz
Test Mode ! Burn test

Test Fnainee: Victor

Comment ¢ Temp:23.8'C Humi:62%

Memo : 1280%800
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FCC ID: SA6331XQBGX

Shenzhen Science & Ind. Park
Tel: 0755-26639495~7
_ Fax: 0755-26632877

Data#: 33 File’#.:. ECS. EMT Date: 2005-08-23 Time: 01:13:06
Level (3B
80 —
FLC PART 15B |
548
i
40 ] | I A I 1 L T T PRI L I R P
i S I
[ N — ! ! |
%30 e 418 612 806 1000
Frequency (WHD) -
AUDIX mc:mummr(srmmm €0, LTD. (3% Chamba) _
Trace: ) Ref Trace:

Condition: FCC RART 15B 3m 2598FACTOR VERTICAL

FOT ~ : Notebook PC
M/N : 331
Power : DC 19V Adaotor Input AC 120V/60Hz

Test Mode : Burn test (TX)

Test Enainee: Vicdtor

Comment : Temp:23.8'C "Humi:62%
Memo 1 1280%800 60Hz
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BRI GRS PRI

AOD-I)Q Teannolagy (Shenhan)y Ce. Lid,

No. &, Ke Feng Road, Block 52,
Shenzhen Science ¢ Industry Park

Mantou, Shenzhen, Guangdong, China
Tel:+86-755-2663949¢6 ‘Fax:+B6-755-26632877

Daca#: 37

100 Level {dBuV/m)

File#: C:\ENI TEST DATA\E\Ecs.emi

Date: 2005-08-22 Time: 20:21:43

;

ECC.CLASS B{1G:-PK].

H

‘6dB

05500 £400. ' 7800, T1200. ~14600. Ta000

Frequency [MHz) :

ite : 1# Chewbar _

Condition + FCC CLAS3 B(1G-PK) 353m 3115 FACTOR HORIZONTAL

EUT : Notebaook PC : :

M/N '1° 331

Power i DC 19V hdaptor Input aC 1Z0VW/60Hz

Test Engineer 1 MARIO

Tezt Mode : burn tésc (TX)

Conment : Tewp:23' Humi:S54%

Hemo

" Channel 1

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F05265
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15 B AIRGRY) F PR T

AUILDE Technelogiy (Shenzhen) Go, Lid,
No. 6, EKe Feng Road, Block 5z,
Shenzhen Science & Indusvry Park

Nantou, Shenzhen, Guangdong, China
Tel:+86-755-26639496 Fax:+86~755-26632877

Datafi: 39 File#: C:\EMI TEST DATA\E\Ecs.emi
100 Level [dBuV/m) ) Date: 2005-08-22 Time: 20:23:09
I FCE CLASS H{1G-PK).
-GdB
5" - . \F:J.'rv”-r - S i [ p—
b 1

0 1000 4400, : 7800, 11200. 14600, 18000
Frequency (MHz}
Site : 1# Chember
Condition % FCC CLASS BE(1G~-PK) 3m 3115 FACTOR VERTICAL
EUT .+ Notebocok PC :
/N ;331
Power i DC 19V Adaptor  Input AC 120V/60Hz
Test Engineer ; MARIO
Test Mode : burn test (TX)
Conment : Temp:23' Himi:S54%

Hemo- H Chanriel 1
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ERFILCRIN) AL
AURIXFecnology (Shenzhen) Co, Lig.

No. &, Ke Féng Road, Elock 52,
. Shenzhen Science ¢ Industry Park

Nantou, Shenzhen, Guangdong, China
- Tel:486-755-2 6639496 Fax:486-755-2663267%

Dataf: 41 Fileffi C:\EMY TEST DATA\E\Ecs.emi

100 Level [dBuV/m) - | ' Date: 2005-08-22 Time: 20:25:56
T T ’ T
o I S , . ECL.CLASS BG-PK) .
i i i -BdB
! e . : .
%000 300, 7000, 11200, Ti4B00. Taa00
. Frequency [MHz}
Sice .: 14 Chawber
Condition :°FCC CLAZS B(1G-PK) 3m 3115 FACTOR HORIZOMNTAL
EUT ¢ Notehook PC ' ’
N/ ':..331
Pouwer : DC 19V Adaptor Inpur AC 120V/60Hz
Test Engineer : HARIO
Test Mode  burn tesc (TX)
Comuent ‘i Tewmp:23' Humi:S4%

Hemo : Channel 7
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f@%%ﬁ%( RN F‘R”‘*“‘

AUDIX Teennology (S henrhen) % L,

‘No. 6, Ke Feng Road, Block 52,

Shenzhen

Science & Industry Park

Nantou, Shenzhen, Guangdong, China
Tel:+86-755-2663940¢ Fax:+36-755-26632877

Dataff: 40

100

File#f: C:\EMI TEST DATA\E\Ecs.emi

Level (dBuV/m)

Date: 2005-08-22 Time: 20:24:48

ECC CLASS B{1A-PK).

L[]

1000 4400. 800, 11200. 14600. 18000

: Frequency [MHz)

Yice 11§ Chewber

Condition i FCC CLASS B(1G-PK) 3m 3115 FACTOR VERTICAL

EUT i MNotehook PC

n/N i, 331 . -

Power : DC 19V Adaptor = Input AC 120¥/60Hz

Test Engineer : MARIO : '

Tesr Hode ¢ burn test (TX)

Comment { Teinp:23' Huwd:54%

Memo 1. Channel 7

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F05265
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) (BB CRYN) AR D

- RUDIX Tecinolagy (Shinshien) Co. Lid
No. 6, Ke Feng Read, ‘Block sz,
Shenzhen Science ¢ Industry Park

- Nantou, Shenzhen, Guangdong, China
Tel:+56-755-26639495 Fax:+86—755—26632877

Dataf: 52 File#: C:\ENI TEST DATW\E\Ecs.emi

100 Level (dBu¥/m)]. * Date: 2005-08-22 Time: 20:2%:56

i e EOE.CLASS BUG-PK)

: I W:L ~~~~~~ — ﬂmwmfﬂ

- | .
e 1000 4400, - Faod. 11200. 14600. ' 18000
. Frequency (MHz) ‘ .

Site s 1§ Chambex

Condition ! FCC CLASS B(1G-PX) 3m 3115 FACTOR HORIZONTAL
EUT ' : Notebook PC '
M/N £-331

Power T DC 19V Adaptor Input AC 120V/60Hz

Tesc Engineer : MRRIO

Test Mode : burn test (Tk)

Comment ? Temp:z3d' HumisS4ex

Hewo { Channel 13

+20-
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B BHBGRY)H IR ST
AU Technolagy [Shenthen) Ge, Lid.
No. 6, Re Feng Road, Block 52,

Shenzhen Science ¢ Industry Park .
Nantou, Shenzhen, Guangdong, China
. Tel:+86-755-266394494 Fax:486-"755-26632877

Dataff: 53

100

Level (dBuV/m) * -

"Fileff: C:\ENI TEST DATA\E\EcS.emi

Date: 2005-08-22 Time: 20:28:27

e FLC CLASS BI1G-PK)
-GdB
0 Tuo0 4400 7300, 112000 14600, THT00
: Frequency (MHz} .
Site : 1# Chanber -,
Condition "+ Fco CLAZS B(1G-PEK) 3m 3115 FACTOR VERTICAL
EUT { *Natehook PC
M/N ;331
Power % DC 19V Adaptor Input AC 120V/G6DHz
Test Engineer : MARIO
Test Mode i burn test (TX)
Comment * Temp:23' Humi:S54%
Hema

:- Channel 13

220
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(EBHRGRY) FPR 2 D

AUDIX Tenninslogy (SHenztien) Ge, Ltd.

No. &, Ke 'Feng Road, Block 52,

Shenzhen Seience ¢ Industry Park
Nantouw, Shenczhen, Guangdong, China )
Tel:+86-755-2663949¢6 Fax:+86-755-26632877

Data#: 46 File#: C:\EMI TEST DATA\E\Ees.emi
120 Level (dBuV/m) Date: 2005-08-22 Time: 19:53:25
- f
ECC EART 15(PEAK).
-6dB
Bu.ﬂn iy - " - . A St A ey
0 : L L ' [ g
18000 15200. 20400. 21600 22800. 24000
Frequency (MHz] '
Site 1. 1# Chamber
condition : FCC PART 15{PEAK} 3m 3115FACTOR HORIZONTAL
EUT ¢ Notebook PC
/N : 3'3"1 )
Power ! DC 15V hdaptor TInput AC 120Y/60Hz
Test Engineer :-KARIQ
Test Mode ;. burn test (TX)
Corment : Telnp:23' Humi:54%
Hemo Channel 1

v
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15 B KGR F P 25
AL Technalsay (Bhénghen) Ce.,Ltd,
~No. 6, Ke Feng Road, Block 52,
- Shenzhen Scienge ¢ Industry Park

-Nanctou, Shenzhen, Guangdong, China
.Tel:+86—?55—26639496 Fax:+86-755-26632877

Dataf: 45 :F:i_..le"#: C:\EMI, TEST DATA\E\Ecs.emi
120 Level (dBuV/m) . . . _ Date: 2005-08-22 Time: 19:46:21
FOUC PART 15IPEAK]
bl
Bu\,ﬂp_n \-\_r“'"“ 'ﬂ—l\&r\'\cpﬁ—.- SO . Ardmabin g AP s, “ ey
0 18000 _194.i]0. ' 20400 21600. . 22800, 24000

Frequency [MHz)

Site :"1f Charber _ .
Condition : "F4C PART 15(PEAK) 3m 311SFACTOR VERTICAL
EUT ':_Nntebonk PC

M/ t 331

Pouer 3 DC 19V Adaptor Input XC. 120V/60Hz

Test Engineer : MARIO

Te=zt Mode I burn test {TX)

Comment ¢ Tewp:;23' Humi:S54%

Hemo : i Channel 1

-13-
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ERMMCRI) TR

AUDIX Technotagy (Shenzt en)Ge. Lid,

Nn_::. 6, Ke Feng Road, Block 52,

Shenzhen Science g Industry Park

MNantou, Shenzhen, Guangdong, China
Tel:+86—755—25639496 Fax:+86-755-2656326877

Dataf: 48 File#: C:\EMI TEST DA.TME\Ecs.em_i _
120 Leval {dBuV/m)’ ] . ' Dale: 2005-48-22 Time: 20:40:25 °
vl ]
ECC PART 1
-6d8
B0 v e MY A s ,. N -
0 Sg000 192000 20400, —7TE00. 22800. 23000
C Fiequency [MHz]
Site : 1§ Chamber _
Condition :-fCC FART 15(PELK) 3m 311S5FACTOR HORIZOMTAL
EUT . i Novrebook PC .
/N ) 331 ’ :
Power : DC 19V Adaptor Input AC 120V/60Hz
Test Engineer ; MARIO
Test Node i burn testc (TX} s
Comment .7t Temp:Z3' Humi:Sas
Memo :-Chaunel 7

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F05265



FCC ID: SA6331XQBGX

TEARFHE RN PR )

AUDIX Technulogy (Shenthen) Cn: Lid:
No. 6, Re Feng Road, Block 52,
Shenzhen Science & Industry Fark

Nantou, Shenzhen, Guangdong, China
TE.[:+86-—_755—26639‘_196 Fax:+86-755-26632877

L

Dataff: 47  File#: C:\ENI TEST DATA\E\Ecs.emi
yop Level (dBuV/m). Date: 2005-08-22 Time: 19:59:21
FUC PART T5PEAK]
-G}
B0 MW tintondragmmertin, ot mnsis g . : b ey i W
0 75000 19200: 20400 Z1600. "22900. 24000
— ) Frequency [(MHz] :
Site ¢ 1 Chamber .
Condition ! FCC PART 15(FEAK) 3m 3115FLCTOR VERTICLL
EUT ': Motehook FC-
M/W :-351
Fower ! DC 19V Adaptor Input AC 120¥/60Hz
Test Engineer s MARIO
Test Mode :"hurn test (TX)
Cotmment 3 Temp:Z3' Humi:S4ai
Memo T Channel 7

- 15-
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)\ EBRRCRYN I

ALIDIK Technology (Shenzhen) Ces Ltd

Mo. &, Fe Feng Road, EBlock 52,
Shenzhen Science & Industry Park

Nantou,

Shenzhen, Guangdong, China

Tel:+86-755-2663949F Fax:+89-755-26632877

Datafi: 50 File#: C:%YENI TEST DATA\E\Eus.emi
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